
- .ED 15f225

THOR
-\, ftLE
Ili

SPONS'AGENCi

pU DiTE,
NOTE

EDRS ICE.
DESCRI ; ORS

IDENTIFIEpS

DOCUMENT RESUME

SE 024 036

Paulson, W. L.
kdvanced Rotating Biological. Surface Operation.
Training Module 2.122.4.77.
Department Of Labor, Washington, D.C.'; Iowa State
Dept. of Environeental Quality, Des Moines.,
Sep 77
55p.; Fpr related documents, see 'SE 024,025-047; Page
41 "Bio Disc System. Shrinks BOD 90%" removed prior to
being shipped-to 'EDRS due to copyright restrictions;
Contains occasional light and broken type '1,

MF-$0.83 HP-$3.50 Plus Postage. .

*Instructional Mat6rials;. *Post Secondary Education-;
Secondary Education; *Teaching Gu -ides; *Uniti. of.
Study; *Water Pollution Control
[...]
4



rsr v /77Js. (frz:t n man
; -me

INFORMATION BULLETIN

"P".'..I ;. -, -'%
S-=11C:1=0.

35

L' .3
COR POP T ;Oh,

X10-SURFS" Air Drive System

row/du firerPrfffe, Zi-----tr711m.t:zseff-
7.r"_ . ---
r

r-"'oe

. 4
,,

T.:
as21

"=. , mot.
A

-

=_:..

_ -4

1-.1W^

."1"...=ttes.

Figure 1. Air Drive 3.2 meter pilot plant, 50,000 gpd, City of Minneapolis.

Continued testing of the prove,r BIO-SURF process has re-sulted in new developments whichssignificantly affect capitaland operating costs.
One such new deveiopment is ari alternative drive system forBIO-SURF shaft assemblies:
BIQ -SURF AIR DRIVE SYSTEM
The air drive is shown schematically in Figure 2. It consists ofattaching plastic cups around the outer perimeter of themedia. The shaft of the media is installed in the tank in thenormal manner. A small air header is placed belolk the mediaand releases air at a low pressure into the attached cups. Thecaptured air exerts_buoyant force, which in turn exerts atorque on the _shaft sufficient for rotation. Air cups are notplaced over those portions of the media containing a radialpassageopening. Thus. approximately 20 percent of the re-leased air escapes into the radial passages and flows upwardinto the corrugated sections: N

The supplementary aeralion achieved from the cup arrange-ment is sufficient to allow a reductionin rotational velocityof the media while still achieving the .same degree of treat-ment. This offers the potential for reduction in power co'n-sumption for a given- application and makes the inherentenergy-saving characteristics of the BIO-SURF process evenmore dramatic. -
Figure 3 (over leaf) is a drawirig of a full-scale BID :SURFplant with an air drive system. A blower delivers air 4 psithrough a common header. An air-volume of, 125-25 rn is

4.

withdrawn through a con-
trol-valve for each shaft
and distributed through
the header :beneath
the rotating media..

The simplicity of this
drive system is attrac-
tive for larger treat-
ment plants employ-
ing a large number of
BIO-SURF shafts.
Rather than haVing,
many individual me-
chanical drive sys-
tems, there are now

Ly

tj

only one or two cen-
tral blowers deliver- Figure 2..Air Drive schematic.ing air through com-
mon headers to drive a large number of. shafts. This signif-icantly reduces overall maintenance requirements and allowsinglividual adjustment of rotational speed for each shaft.
Individual speed adjustment enables the operator to optimizepower consumption by reducing, rotational speed in latterstages of treatment where aeration requirements are re-dticed. For plantS operating at less than design flow, rota-tional speed, can be further reduced to minimize powerconsumption.

ITN§ AD - 17
42



e-

TO

LANDFILL

SECONDARY
DIGESTER

SAND
DRYING

BED
( e-r -- --

/ - - -

il ', GRIT TO
,.. 1 i

'LANDFILL

SUPERNA

PRIMARY ; - - - - -
/DIGESTER PRIMARY I AND

,SECONDARY SLUDGE'

SECONDARY
SLUDGE

TO LM
MICHIGAN

BAR

SCREEN

GRIT

CHAMBER

PARSHAU
FLUME 'r

COMMINUTOR

PRIMARY.

'CLARIFIER

RAW SEWAGE

PUMPS

ei

ROTATING
BIOLOGICAL
DrSK UNITS !

SECONDARY,
CLARIFIERS

CHLORINE
CONTACT%,

CHAMBER

0

LIQUID ALUM

BIO -DISK

EFRLUENT.PUMPS

POLYMER

FIGURE I SCHEMATIC' FLOW-. DIAGRAM
a



;s1.'1.D(77r,

k
.

'Design Year

Population Equivalent

Raw Sewage Pumps-

Primary Clarifier,

Bio-disk Units

rBio-disk Effluent Pumps

Secondary Clar,ifiers

4

-hloripe, Contact

Primary Digester°

' Secondary Digester

Tank 'truck.

Drying Beds

Liquid Alum S-1,Qra'ge

r.

r;TA.

BODE

Averige Daily Flow

Peak 'Flow

4

37

2000

10,000

1,670 lbs/day 4(758 kg/day).

21000 lbs/day (908 kg/day)
1.0 mgd (3,785 cu m/day)
2.88 mgd (10,900 cu miday)

3 @ 1,400 gpm (88.3 1/sec), 2 variable
speed, and',1 constant speed (lag pump)
Orierectahgular 70,000 gallon (265 cu m)
capacity with 1.5 hour detention and 895
gpd/sq. ft. (36.5 cu m/day/s,q. m) overflow
rate.

-.Two parallel paths with three shafts and
six stages in each, 9-0 minutes retention

hydraul loading rate ,

d/sq. ft. (0.097 cu rd/daY/sq.m)

Same as raw sewage pumps

TWo rectangular, 2.75 hour detention and
620 gpd/Sq. ft. (25.3_Cu m/day/sq. in)
overflow rate

C

I

Two baffled tanks with total retention of
35;minutes

One fixed cover, 100,000 gallon (378.5
. cu: m) capacity with 15.6 days detention

at'design loading, heated and mixed by
gaerecirculation.

'One,. floating cover, 100,000 gallon
(378. m) capacity with supernatant
discharge to raw wastewater wetwell-,

A

One, 2,500 gallon (9.4 cu. m) capacity
Adjoining sanitary landfill site, 600' x
200' (183 m'X 6/ m) without pnderdrains
Two tanks; each 2,,600 gallon. (9.°8 cu. m)
capacity

tiBar screen, grA.chambers, commknutor, alum and polyiner feeders, sludge
pumps, chlorine feeding equipment, are all designed for a peak daily flow of

( .2.88 mgd (ia,go'o, cu. rp/day).
44

-TRANS° AD - 19



,
G
L
A
D
S
T
O
N
E
,
 
M
I
C
H
.

R
B
S
 
C
O
N
F
I
G
U
R
A
T
I
O
N

1N
3i^11)n 2i1

A
2iV

,W
I421c1

W
083 2131V

M
3ISV

M



O

GLADSTONE RICH. - PEE:I-OF:MANCE

°SUIvIMARY AND CONCLUSIONS

1. -Pilot studies for municipal wastewater treatment using the bio-disk

,indicated t:iat operation without primary treatment would necessitate at least

fine screening of wastewater to avoid accumulation. of strings and debris on
,

spacers and shafts. OPeration with primary efflk.mt indicated that the process

was very stable and effective for providing overall BOD
5

removals of 80 to

92.6% and that, at same hydraulic loading,' the BoD removal dropped; by about
/ , .

1°/0'for each 1°C (1.8°F) drop in temperature of the wastewater.
.

2. The'results of these studies were used to design 1.0 nigd (3,875 cu..m/

day) facility to provide secondary treatment with phosphdrus removal for the

City of Gladstone, ,Michigan which has been in operation since March 1, 1974.

3. During the last 12-months of operation with about 7 mg/1 of..alum and 0.8

.mg /1 of liquid aniocic polymer (Nalcolyte 677).,added .fter the bio-disk units,

--the_effluent sop is generally less than 10 mg/1, su pended solids about 15

mg/1 an*total.phosphiorus less than 1.6 mg/l. 4,

4. The plant was not designed for nitrificatio ; ho ever, because of lower

hydraulic loadir42,. ammonia nitrogen was gener lly .out ,1,.0. mg/1 during

summer months and less than 8.5 mg/1 during win er months..

5. The high degree of treatment and nitrification achievbd resulted tri

tion in chlorine dose from, a level of 6 to 7 mg/1 to a level of 2 to 3 mg/l.

6. Recyclying of secondary sludge to the primary clarifier resulted in a

substantial reduction in the total volume of sludge pumped daily to the anac..c1-:1c

digester.
ct,

3.%

,TRANS AD - 21.

46



s.
lank Upgraded rift! 7otztin nioivricit-Slirface Sys3m

,
STANLEY E. J.' MATHER

'Senior Erigintier,4
NUS Corporation

L

THREE.;YEARS ago thy U.S. En-
ii-onmer.tal Protection Agenc

(EPA and the. State c( West Virginia
requested he Newell C.-npan.
v hih ow ns and operates-the eeist mg
prim-dr. sewage treatment.plant for
the city of Newell, West Virginia. to
'tip ade its plant to a secondary
t-eatmei 'stem to meet the 95 per-.
cent BO eduction, suspepded sol-

and phe4Thorus removal.
Newell 4_an unin,corporateci town

and ,ts thet9re not under a munici-
pal authority. Hence the exi ting
plant was designed by
Barcl;.hoff AssociatestSalem. 0
to 1955 and built b\ thFNewell Com
pang in 1958 to serve the city
Newell as a primary treatment sys-
tem. In fact, the Newell Company
owns and runs both thessvater supph
and sewage treatment systems for
Ole citizens of Newell.

Newell has a population of 2.300.
ss tth an as erage sewage flov. of
10.000 gpd. The original design flov.
for the existing primary treatment
plant was 250,000 gpd. The present
a .eragc BOD of incoming wastewa
ter is 450 ingt and the as eragif sus-
p,.ncled scads is 600 mg-L. The flow is
cornpletel domestic, without indus-
trial wastes.

Newell Company engaged th
Cyrus Wm. Rice Division of-the NUS
Corporation to study The problem,

4 and pros ide a sewage treatment
plant that would meet EPA require-
ments, v11-,le at the same time have
low annual operatron and nialnie-
r.i-ince costs. Afte;cl.fferent methods
cr upgradtre the plant were consid-
ered, Inc Bio-Surfprocess. manufac-
tured Autotrol Corporation. was
selected on the basis of economics.

1.ppliation 'was made to the De-
oat tmer,t of Natural Resources, State
of West Virginia. for a permit to con-
sract a fa,lit, with a design flaw of
-tev.(QO gpd. The design wa's ap-
pro. ea And the plant, which is due on
eatr. in J,:re. 1577, is currentl:,
under construction.

The existing primary plant con-
-tains a corm/in-wt.& with a by-pass
bar screen. a"Parshall Brie flow
recorder. grit chamber,,and-primary
clarifiers followed by a chlorinator.
The sludge is digested anaerobically
and air-dried on 'sand beds. The
proptsed addition converts the plant
CO' secondary treatment. The Bio-
Surf units followed by final clarifica-
tion and disinfection...

The Bio-Surf section is the main
component of the process and is
made up at a series of 12 -foot diame-
ter high density polyethylene sheets
vacuum-formed into corrugated sec-
tions in order to provrde, the
maximum surface area for microbial
growth. The total surface area in-
stalled) on the 25-foot long shaft is
88.000 square feet. There atero of
these shafits making a total surface
area of 176.000 square feet. -Each is
disdefi into four stages with the flow
through the tank beirT parallel to die:
shaft and perpendicular to the
media. The effluent from the primary
clarifiers flows to the multi-stage
Bio-Surf sectioh where fixed aerobic
culturlits of microorganisms remove
both dissolved and suspended or-
ganic matter from the wastewater.

Part of the organic matter is
9!odized to carbon dioxide Ai

part synthestzedInto acidaional
bio-mass, and part is stored,. in the'"
No-mass f4ir oxidation and ,svntheSis
at 'a later time. imultaneously, as

'additional bio-mass is generated, ex-.
bio-mass is stripped ft c >m the

rotat,ng medic by the shearing forces
k'N, -led by the v. astewree.r.

-

\
TRANS AD - 22

47

Each stage of media operates asTh
completely mixed, fixed-film biologi-

,cal reactor in which there JS
dynamic equilibriutn between the
rate of biological growth and the rate
of sloughing of bio-mass. Treated
wastewater and sloughed bio-mass
pass over weirs to each subsequent
stage of media As wastewater passes
from stage to state it undergoes a
progressi.vely increasing degree of
treatment by "specific cul-
tures w4liph are adpated to. the
-changing wastewater. Bio,-Surf sect .
tion effluent g nut recirculated and
the power requirements to operate
the units are negligible.

o
Excess bio-mass and treated

wastewater leaving the last stage of
the media pass to two Spiral:I circu-
lar secondary clarifiers. manufac-
tured by Lakeside Equipment Cor
poralion: Here the incoming wasi t
etiters'at the tank periphery and t
clarified effluent drawn out ,er
weirs at the center. provision has
been made to withdraw sludge and'
skimmings from 'these clarifiers that
can be returned either to the sludge
digester or to the iniet end. of the
existing primary settling 1:.nks. Final
disposal ordigested sludge after dry=--
mg is removed by-truck to landfill or
dumping.

Clarified effluent flosys into a
chlorine contact tank- A hlortae re-
sidual. as clipulatt.P. re,lulator>
agencieSos mainuinied.by a Wallac
& Tiernan gies chlorinotor which v...!!
be aciegGat, to tia led
secondic: nt Final effluent t.-then disci. d directly into e the
Ohio Riser.

4

t

11.



r

PAGE 41 "BIO DISC SYSTEM SHRINKS BOD 90%"

REMOVED PRIOR TO BEING SHIPPED TO EDRS

FOR FILMING DUE TO COPYRIGHT RESTRIGTIONA.

o.

L.

48



1310-MODULE AND BIO-MODULE SHAFTCalFIGORATLONS.

The following are several suggested configurations in which to
e'mploy RIO -SURF process equipment for package plant
applications. kkliiffi the configurations of Figures 6. 7, and 8
show BIO-NIODULE units in steel tankage. thee are also
applicable in BIO-MODULE SHAFTS in concrete tankage.

Aerbbic PretreatMent I.

Several aerobic pretreatment altematii,es can be utilized to
precede SIO.MODULE units and BIO-MODULE SHAFTS.
These include primary clarifiers. combinednmary clarifier and
sludge storage (Imhoff- tank) or any of the recently de% eloped
fine-screening devices. The use of combined primary clarification
and sludge storage with a BIO-MODULE unit is shown in

.
Figure 6. Secondary sludge from the BIO-MODULE is returned
to thepretreatment system for storage and digestion. Because -

package plant applications ften experience extreme fluctua-
tions in flow. it is often recot mended that an aerated flow
equalization step be utilized after pretreatment before entering
the BIO- MODULE unit. This results in a higher treatment capac-
ity and permits a more economical-design for the-1310-MODULE
units or 1510-MODULE SHAFTS and the subsequent clarifica-
tion and disinfection steps. .

810-MODULE WITH PRIMARY CLARIFIER AND SLUDGE DIGESTION

Septic Tank Pretreatment
For the range of wastewater flows from 5.000 to 75.000 gpd.
Primary treatment and sludge handling can be accomplished
simply and effectively with a septic tank A septic tank by itself
is a crude means-of-wastewater tristment. However. in combi:
nation with BIO-MODULE units or BlO- MODULE SHAFTS.
it provides for a very simpletotal treatment-syitem.

Two configurations of a treatment system with a BIO-MODULE
and septic tank are shown conceptually in Figures 7 and 8. For
each of these configurations, the treatment system is con-
stnic-ted in two parts.: the septic wink and a flow equalization
tank For low wastewater flows. -these two tanks maybe con-
tained in a single tank For higher flows. they can be separate
tanks. The septic tank portion of the pretreatment system prO- .

vides for removal of settleable and floatable materials. It also
provides for digestion and storage of secondary sludge solids.

The flow equalization tank in conjunction with the feed chamber
and bucket feed system of the BlO- MODULE unit provides a
relatively uniform flow of wastewaterto the BIO-SURF pro-

42

, .

cess regardless of the.pattem of raw wastewater flow. Septic
tank construction can beof Steel or concrete. depending upon

, cost, soil conditions. arld regulatory agency requirements.

Selection of an appropriate septic tank retention time. when
followed by SIO-SURF process secondaryVeatment. is done
primarily ore the basis of sludge digestion and storage capacity.
Fieldtesting has shown that a 12-hour retention time will yield
about one year of continuous operation before removal of sludge
for ultimate disposal. On this basis. a 12-hour septic tank-
retention time is recoMmended for= most applications.

During extended periods of little or no wastewater flow. B10-
SURF process effluent can be pumried to the septic tank for
recirc-nraton. This will provide sufficient-organic matter to
maintain an active aerobic biomass on the media until-normal
wastewater flow is resumed. This practice is recommended in
applications such as recreational areas where,wastewater
treatment is needed only several days each week ..

12.

Side-by-Side Configurations
In the side -by -side configuration (Figure7 ). gravity wastewater -,
flow to the BIO-MODULE utilized Raw wastewater en-
ters the septiclank for primary treatment and overflows into the
flow equalizatioIliank. The flow equalization tank is connected
to the lowest point'of the BIO-MODULE feed chamber. At the

'beginning of a daily flow cycle. the wastewater level in't he
equalization tank will be at its lowest point. As the flow -cycle
progresses. the equalization tank will begin to fill: and the
rising level in the BIO-MODULE feed chamber will cause the
bucket feed mechanism to deliver wastewater at an increasing
rate. At the end of the peiibd of flow. wastewater in the
equalization tank and feed chamber will beat their highest
levels: and the bucket Pump will be pumping at its highest rate.